
MASSACHUSETTS WATER RESOURCES AUTHORITY

Board of Directors Report

on

Key Indicators of MWRA Performance

For

Second Quarter FY2008

Frederick A. Laskey, Executive Director
Michael J. Hornbrook, Chief Operating Officer

March 12, 2008

Q1 Q2 Q3 Q4



 
Board of Directors Report on Key Indicators of MWRA Performance 

 for 
Second Quarter FY2008 

 
Table of Contents 

 
 

Operations and Maintenance 
  
DITP Operations-Energy    1 
DITP Operations    2 
Residuals Processing    4 
DITP Maintenance    5 
Operations Division–Metering & Leak Detection   6 
Water Distribution System–Valves    7 
Wastewater Pipeline/Structures         8 
Field Operations Energy Program        9 
Toxic Reduction and Control        10 
[...]
Self-Generation Equipment On-Line

0%
10%
20%
30%
40%
50%
60%
70%
80%
90%

100%

J A S O N D J F M A M J

%
 o

f T
im

e 
in

 O
pe

ra
tio

n

DiGas, % of time STG, % of time
Hydro, % of time Availability Target

During October, November, and December of the 2nd Quarter of FY08, 
the DiGas and STG systems exceeded their availability targets for the 
month.  In October,  the Hydro turbine system fell just short of its target 
(-2%) but met or exceeded its 95% availability target in November and 
December.

MA Renewable Portfolio Standard

$0
$200,000
$400,000
$600,000
$800,000

$1,000,000
$1,200,000
$1,400,000
$1,600,000

Q1 Q2 Q3 Q4

C
um

ul
at

iv
e 

B
id

 P
ric

e

FY08 Cumulative Bid Price FY07 Cumulative Bid Price

Load Response Program

$0

$250,000

$500,000

$750,000

$1,000,000

J A S O N D J F M A M J

C
um

ul
at

iv
e 

Sa
vi

ng
s

(N
et

 A
vo

id
ed

 C
os

ts
 +

C
ap

ac
ity

 P
ay

m
en

ts
)

Cumulative Savings

Total Energy Pricing
(includes spot energy price, ancillary costs, and 

NSTAR's transmission & distribution costs)

$0.000
$0.020
$0.040
$0.060
$0.080
$0.100
$0.120
$0.140

J A S O N D J F M A M J

U
ni

t P
ric

e 
($

/k
W

h)

FY08 Energy Price FY08 Energy Budget Price
FY07 Energy Price

Bids were awarded in November for the sale of 13,000 Renewable 
Energy Certificates, for a total value of $705,500.  RPS prices reflect 
the bid prices on the date that bids are accepted.  The cumulative 
bid price reflects the total value of bids received to date in FY08.  No 
bids were received in October and December (or in the 1st Quarter).

DI did not participate in any demand response events during the 2nd Quarter of 
FY08 as none were called.

Deer Island participates in the ISO-New England Load Response Programs.  By 
agreeing to have its Combustion Turbine Generators available to run and thus 
relieve the New England energy grid of Deer Island's load during times of high 
energy demand or high pricing, MWRA receives monthly Capacity Payments from 
ISO-NE.  When it runs the CTGs at ISO-NE's request, Deer Island receives 
energy payments from ISO-NE and also avoids NSTAR transmission and 
distribution charges.  "Net Avoided Cost" is the avoided NSTAR payments offset 
by the cost of running the CTGs, and the energy payments from ISO-NE.  
Cumulative savings are the sum of Net Avoided Costs and montly Capacity 
Payments.

Under the current energy supply contract, all of DI's energy is 
purchased in real time.  The total energy price in the 2nd Quarter 
was 4% above the FY08 target for the quarter due to higher-than-
budgeted spot energy prices in December.  The total energy price 
includes spot energy charge,  transmission & distribution charges, 
and ancillary charges.  Please note that the November and 
December total energy prices are estimates as the invoices have 
not been received.



Month

J
A
S
O
N
D
J
F
M
A
M
J

Total

2nd Quarter - FY08
Deer Island Operations

Secondary Blending Events

Count of Blending 
Events

Count of Blending 
Events Due to 

Rain

Count of Blending 
Events Due to 

Non-Rain-Related 
Events

Secondary, as a 
Percent of Total 

Plant Flow

Total Hours 
Blended During 

Month

3.20
0 0 0 100.0% 0.00
1 1 0 99.7%

4.91
0 0 0 100.0% 0.0
1 1 0 99.6%

2.2
3 2 1 99.6% 5.73
1 1 0 100.0%

Deer Island Operations & Maintenance Report

6 5 1 99.8% 16.0

Deer Island Sodium Hypochlorite Use
Disinfection Dosage

0.0

0.5

1.0

1.5

2.0

2.5

J A S O N D J F M A M J

m
g/

L

Average Dosage, mg/L FY08 Target FY07 Actual Dosage

The disinfection dosing rate was 15% higher than the FY08 target for 
the 2nd Quarter of FY08.  However, overall sodium hypochlorite was 
on target.  The higher dosing rate is likely due to the lower-than-
expected plant flow.  Lower plant flow requires higher dosing as the 
wastewater is more concentrated.  

The overall disinfection dosing rate (target and actual) is dependent 
on plant flow, target effluent total chlorine residual levels, effluent 
quality and NPDES permit levels for fecal coliform. 

Plant Flow & Rainfall

0

100

200

300

400

500

600

J A S O N D J F M A M J

M
G

D

0
1
2
3
4
5
6
7
8
9
10

Inches (W
ater E

quivalent)

Total Precipitation, inches rain Total Plant Flow, MGD
8 Yr Avg Flow, MGD

Total Plant Flow for the 2nd Quarter was 21% lower than the 8-year 
average flow (273.7 mgd actual vs. 347.4 mgd expected) with 
precipitation only 5% lower than the 8-yr average for the quarter (10.13 
inches actual vs. 10.64 inches expected).  Precipitation was 52% lower 
than expected in October, near target (-3%) in November, but 52% 
higher than expected in December.  Overall plant flow remained lower 
than expected in December even with the higher precipitation because 
a large amount of the precipitation came in the form of snow, which 
contributed little to plant flow.  

Environmental/Pumping:
Precipitation for the 2nd Quarter was comparable to the 8-year historical average for the quarter with a total of 10.13 
inches of precipitation falling on 41 days.  Heavy snow fell on several days in December including a record-breaking 
10.1 inches on December 13, followed by 7.6 inches three days later, and yet another 7.3 inches just four days after 
that on December 20.  Even though precipitation was higher than normal for December, overall total plant flow for the 
month was still 17% lower than expected because snow has less direct impacts to total plant flow than rain.  The 
snowfall recorded in December was only 0.2 inches shy of the December snowfall record of 27.9 inches set in 1970.  

Deer Island Secondary Treatment 
as a Percent of Total Plant Flow 

80%

82%

84%

86%

88%

90%

92%

94%

96%

98%

100%

J A S O N D J F M A M J

%
 S

ec
on

da
ry

Secondary, as a Percent of Total Plant Flow

There were a total of four separate blending events during the 2nd Quarter.  A 
rain event on November 3 lasted 2.17 hours and resulted in 0.72 million gallons 
of flow bypassing secondary treatment.  One of the three blending events in 
December (12/7) was the result of an operational issue during a "black start" test 
event, which caused a 12-minute bypass of 0.34 million gallons.  The other two 
blending events on December 23-24 occurred during the same rain event and 
lasted a total of 5.53 hours resulting in 42.9 million gallons of flow bypassing 
secondary treatment.  There were no blending events in October.

Overall, 99.8% of total plant flow to DITP was treated through 
secondary during the 2nd Quarter, the same percentage of total 
plant flow that was treated through secondary during the 1st 
Quarter.  The Maximum Secondary Capacity for the entire 
quarter was 700 mgd, which was set on April 4, 2007.



Deer Island Operations
2nd Quarter - FY08

Deer Island Operations & Maintenance Report (continued)
Pumping (continued):
During the 2nd Quarter, the plant achieved a maximum average hourly flow rate of 1025.8 mgd on December 
23 as a result of a rain event that produced 0.49 inches, along with snow melt.  Pumping and treatment 
operations continued without incident through this storm and throughout the entire quarter.

Odor Control: 
The activated carbon media in 15 carbon adsorber units was changed out in the 2nd Quarter as part of routine 
maintenance.  The carbon changeout took place in four of the five Odor Control Facilities and has resulted in 
improved treatment efficiency.  Carbon was changed out in three carbon adsorber units in the North Pumping 
Odor Control Facility, in two units in the East Odor Control Facility, in six units in the West Odor Control 
Facility, and in four units in the Residuals Odor Control Facility.

Disinfection:
The contract work to replace the internal lining in Sodium Hypochlorite Storage Tank 1, which began in June 
2007, was completed and the tank was turned over to Operations in October after the new liner passed leak 
testing and inspection.  Tank 1 was filled with sodium hypochlorite on October 31.  Liner replacement work in 
Tank 3, which began in August 2007, was completed and the tank was turned over to Operations near the end 
of December.  Tank 3 will be filled with sodium hypochlorite with the arrival of the next sodium hypochlorite 
barge delivery scheduled for early January 2008.  

Energy: 
"Renewable Portfolio Standard Credits" or RPS Credits - As mentioned earlier, bids were received in 
November for the sale of 13,000 RPS credits for $705,500.  This was the first RPS sale in FY08.

                                                    Clinton Wastewater Treatment Plant

Emergency Generator Project:  This project is now complete with the exception of minor punch list items.  
The generator is now operationally available.

Soda Ash System Replacement Project:  Progress is impacted by the need to wait for better weather as a 
temporary liquid system must be installed outside.

Landfill Closure Plan:  Work is progressing.  The property survey has been completed and a draft report is 
now being prepared by MWRA’s Consultant, FS&T.  The task order for digester inspection (for cleaning and re-
valving/re-piping) is in conceptual design phase.

Headworks Building:  Staff replaced a motor and break assembly on the bar rack.

Primary Clarifiers:  Staff replaced the chains and flight attachments in Tank 1 and replaced the gaskets on 
the skimming trough in Clarifier 1.  Staff also fabricated new gasket stops from stainless steel flat stock and 
lubricated all gears and sprockets.

Intermediate Lift Station:  Staff installed a new upper bearing assembly on Screw Pump 3 and reconnected 
the bearing flange to the pump flange with the assistance of a crane from Chelsea.  Crews set up staging and 
welded splash guard around pump then reinstalled the lower bearing covers and replaced the grease fittings 
and purged the grease.   Staff installed new drip oil feeders on Recirculation Pumps 1, 2 & 3.  Staff also 
completed repairs on Intermediate Pump 3 and cleaned the oil reservoir, purged the roller bearings, cleaned 
the oil lines, replaced the covers, and re-torqued the upper bearing coupling.

Chemical Building:  Staff removed the rotary airlock on the soda ash feed system to clean out a build-up of 
hardened soda ash from the vibratory feeder and cleaned the strainers on the flushing water pumps.

Digester Building:  Staff replaced a broken shear pin on Thickened Sludge Pump 2; changed the oil and filter 
on the compressor; and repaired a packing gland and re-packed the pump.

Trickling Filter:  Cleaned the spray nozzles and lubricated the center column.

Final Clarifiers:  Set up staging to inspect the collection trough on Final Clarifier 3; a crack was found in the 
PVC piping so the old piping was removed and replaced.



Deer Island Residuals
2nd Quarter - FY08

Sludge Pumped From Deer Island

0

25

50

75

100

125

J F M A M J J A S O N D

A
vg

  D
TP

D
/T

SS

Actual Tons Pumped Contract Base Quantity (90)

Budgeted Quantity 07 Actual Average CYTD

Monthly Average % Capture of Processed Sludge

0.0%

25.0%

50.0%

75.0%

100.0%

J F M A M J J A S O N D

TS
S

Monthly Avg % Capture Contract Minimum Capture CY07 YTD Avg % TSS

MWRA pays a fixed monthly amount for the calendar year to process up to 90 DTPD/TSS as an annual average.  
The monthly invoice is based on 90 DTPD/TSS (Dry Tons Per Day/Total Suspended Solids) times 365 days divided 
by 12 months.  At the end of the year, the actual totals are calculated and additional payments are made on any 
quantity above the base amount.  The base quantity of 90 DTPD/TSS was set for the 15-year term of the contract, 
even though, on average, MWRA processes more than 90 DTPD/TSS each year (FY08's budget was 108 
DTPD/TSS).  

The average total quantity of pumped sludge for the 2nd Quarter was 105 DTPD, which was lower than the  FY08 
budget of 108 DTPD.  Quantities of pumped sludge were low due to lower than expected flows.  Sludge quantities can 
vary based on flow and changes in sludge inventory, as well as the performance of primary and secondary treatment.  
Upset conditions can also affect sludge quantities.  

The daily average percentage capture of solids delivered to the facility continued to be steady.  The contract requires 
NEFCo to capture at least 90% of the solids delivered to the facility.   



Deer Island Maintenance
2nd Quarter - FY08

Productivity initiatives include increasing predictive Proactive initiatives include completing 100% of all preventive
maintenance tasks.  Accomplishing this initiative should maintenance tasks and increasing preventive maintenance 
result in a decrease in the overall maintenance backlog. kitting. These tasks should result in lower maintenance costs 

for maintenance.

The FY08 goal for predictive maintenance is the completion of
90% of all PdM work orders.  Deer Island is moving forward The FY08 goal for preventive maintenance is completion of 100% of 
with an aggressive predictive maintenance program.  Deer  all PM work orders from Operations and Maintenance.  Deer Island 
Island achieved the goal in the 2nd Quarter achieved this goal in the 2nd Quarter.

The FY08 goal is to increase PdM work orders to 12% of total Deer Island's FY08 goal is to kit 100% of all preventive maintenance 
work orders.  The industry is moving toward increasing predictive work orders.  2nd quarter performance is 65%. Planning is now  
maintenance work to reduce down time and better predict when complete for Plumbing PMs. Staff are identifying all PM schedules that    
repairs are needed.  Deer Island achieved the goal in the do not include materials and will not require kitting.  
2nd Quarter.

The industry average for maintenance backlog is 3-6 weeks.  Overtime was on budget for the 2nd Quarter and remains $12K over 
Deer Islands FY08 goal is to stay within industry average.  budget for the year.  The 2nd Quarter's overtime was spent on  
The backlog is currently being controlled with the use of overtime. preparing the residuals systems for cleaning; gathering information for  
There is one medium-voltage electrician, one machinist, and one the motor control center electrical survey; and controlling the 
M&O specialist vacancy. maintenance created by some staff vacancies.

Predictive Maintenance

0%

5%

10%

15%

20%

Q1 Q2 Q3 Q4

%
 o

f t
ot

al
 W

or
k 

O
rd

er
s

Preventive Maintenance Compliance

70%

75%

80%

85%

90%

95%

100%

Q1 Q2 Q3 Q4

%
 o

f W
O

s 
C

om
pl

et
ed

Best in Class Target

Industry Benchmark

Predictive Maintenance Compliance 

10%
20%
30%
40%
50%
60%
70%
80%
90%

100%

Q1 Q2 Q3 Q4

%
 o

f W
O

's
 C

om
pl

et
ed

Overtime Spending

$0

$100

$200

$300

$400

$500

$600

$700

Q1 Q2 Q3 Q4

O
ve

rt
im

e 
 ($

1,
00

0)

OT Target

Proactive InitiativesProductivity Initiatives

FY08 Target

Maintenance Project 
Backlog in Crew Weeks

0

2

4

6

8

10

12

Q1 Q2 Q3 Q4

C
re

w
 W

ee
ks

Industry average 3-6 weeks

Preventive Maintenance Kitting

0%

20%

40%

60%

80%

100%

Q1 Q2 Q3 Q4

%
 o

f P
M

 w
or

k 
or

de
rs

FY08 Target

FY08 Target



Month J A S O N D J F M A M J
Leaks Detected 0 1 0 0 1 0
Leaks Repaired 0 0 1 0 0 1
Backlog 0 1 0 0 1 0

Avg. Lag Time 
(days) 0.0 8.0 34.0 34.0 29.0 30.5

Of the 183 revenue meters currently installed, an average of 10 
meters experienced down time in excess of the 95% target.  For 
the 2nd Quarter, down time is defined by any individual meter 
having less than 2,800 data points.  Target numbers may vary 
depending upon the number of meters in service.  As construction 
activities increase (April-November), meters are removed and 
estimates are generated based on surrounding meters and past 
performance.

Operations Division Metering
2nd Quarter - FY08

One leak was found and repaired in the 2nd Quarter.  In December, 
Pipeline staff repaired the WASM 10 leak found in November.  The leak 
was plugged with the line live so there were no service impacts.  The leak 
backlog for FY08 is currently at zero.  The Pipeline Program's goal is to 